





Page 1 of 2

PASS

Test Report No.:SPF19020029 Date: Jan. 27, 2019

Leading Edge Novelty, INC 33 North Mall, Plainview, NY 11803

The following samples were submitted and identified by/on behalf of client as:

Name of Product/Item : Aircraft series

Item No.: JY803.

Sample Received Date: Jan. 23, 2019

Testing Period: From Jan. 23, 2019 to Jan. 27, 2019

Test Requested Result

Determination of Lead content in paint / similar surface coating materials(see remark) of the submitted sample(s) in accordance with US Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA), section 101(f) and its Amendments Public Law 112-28

Remark: It is requested by applicant, only the selected material(s) in the submitted sample was (were) tested, the detail of tested material(s) is (are) listed in specimen description in the result page(s).

Tested by : The PeiXun, Potter

Inspected by : Zhang WenXia, Wendy

Zhang Feng, Jee Lab Manager

Approved by:

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing, reviewing and approving person. The test report is invalid if scribbled or altered. Any dispute of the test is received, exceeding which the testing body within 15 days after the test report is received, exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. Perfect testing technology group Co., Ltd. Add: The second floor, South of Qiguang Industry Area, TaiAn Road, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report No.:SPF19020029 Date: Jan. 27, 2019 Page 2 of 2

Results:

Lead in paint. Similar surface coating material

CPSC Test Method: CPSC-CH-E1003-09.01

Test item	19/ 9	2	3	Permissible Limit
Total Lead (Pb)	N.D.	N.D.	N.D.	0.009%
Result	Pass	Pass	Pass	(S)(S)

Specimen Description

Code Specimen Name

- 1 Golden plating
- 2 Red plating
- 3 Blue plating
- -%=percentage by weight
- -1%=10000ppm (mg/kg)
- -N.D.=Not Detected
- -Report Limit for lead =0.001%
- -The results is (are) calculated using the total sample weight

Sample photo:



End of Report

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing, reviewing and approving person. The test report is invalid if scribbled or altered. Any dispute of the test is received, exceeding which the testing body within 15 days after the test report is received, exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. Perfect testing technology group Co., Ltd.

Add: The second floor, South of Qiguang Industry Area, TaiAn Road, Chenghai District, Shantou, Guangdong, China

Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn